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daily

Low dose Standard
Medication (adult, dose (adult,
oral) oral)
Histamine 2 receptor antagonists*
Famotidine 10 mg twice | 20 mg twice
daily'l dailyA
Nizatidine 75 mg twice | 150 mg twice
daily ! daily
Cimetidine 200 mg twice [ 400 mg twice

daily A

Proton pump inhibi

tors

Omeprazole
Lansoprazole
Esomeprazole
Pantoprazole
Dexlansoprazole

Rabeprazole

10 mg daily 0

15 mg daily'I
10 mg daily 0
20 mg daily'I

Not available

10 mg daily v

20 mg daily'l
30 mg daily
20 mg daily‘l
40 mg daily
30 mg daily

20 mg daily
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Mild

Dietary management
Ginger extract

Vitamin Bg (pyridoxine) plus doxylamine (Diclegis),
diphenhydramine (Benadryl), or
dimenhydrinate (Dramamine)

Moderate I

Promethazine (Phenergan),
prochlorperazine (Compazine),
metoclopramide (Reglan),
ondansetron (Zofran), or
trimethobenzamide (Tigan)

Severe I

Intravenous hydration with
thiamine;

Parenteral:
metoclopramide (Reglan),
ondansetron (Zofran), or
promethazine (Phenergan)

Chlorpromazine (Thorazine)
Methylprednisolone (Medrol)
Enteral nutrition

Parenteral nutrition I




TABLE 57-4. Medications for Gastrointestinal Disorders in Pregnancy

Medication (Brand Name) Usual Dosing Route(s)
Options for nausea and vomiting

Antihistamine

Doxylamine + pyridoxine (Diclegis)? At bedtime; up to 4 times daily PO
Phenothiazines Every 6 hr

Promethazine (Phenergan)© 12.5-25 mg IM, IV, PO, PR
Prochlorperazine (Compazine)* 5-10 (25 PR) mg IM, IV, PO, PR
Chlorpromazine (Thorazine)* 25-50 mg IM, PO
Serotonin antagonist Every 8 hr

Ondansetron (Zofran)® 8 mg IV, PO
Benzamides Every 6 hr

Metoclopramide (Reglan)® 5-15 mg IM, IV, PO
Trimethobenzamide (Tigan) 300 mg PO

Oral options for gastroesophageal reflux disease (GERD)
Proton-pump inhibitors

Pantoprazole (Protonix)P 40 mg daily for up to 8 wks
Lansoprazole (Prevacid)® 15 mg daily for up to 8 wks
Omeprazole (Prilosec, Zegerid)" 20 mg daily for 4-8 wks
Dexlansoprazole (Dexilant)- 30 mg daily for up to 4 wks
H2-receptor antagonists
Cimetidine (Tagamet)® 400 mg 4 times daily for up to 12 wks
800 mg twice daily for up to 12 wks
Nizatidine (Axid)® 150 mg twice daily

Famotidine (Pepcid)® 20 mg twice daily up to 6 wks







